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CORALLY SP12M - PARTS LIST - PART NO. 00056
 1005  Spare parts set diff incl. Thrust Bearing
NEW 1007  Diff balls 1/8 Inch 'CERAMIC' (10 pcs.)
 1008  Diff balls 1/8 Inch (10 pcs)
 1017  Trackrod 1-12 
 1121  Ball Bearings 'Metal Shielded' 5x9 (2 pcs.)  
 1122  Ball Bearings 'Metal Shielded' 4x7F (2 pcs.)
 1124  Ball Bearings 'Metal Shielded' 1/4x3/8 (2 pcs.) 
 1126  Ball Bearings 'Metal Shielded' 7x11 (2 pcs.) 
NEW 1151  Ball Bearings - CERAMIC 'Metal Shielded' 5x9 (2 pcs.)  
NEW 1156  Ball Bearings - CERAMIC 'Metal Shielded' 7x11 (2 pcs.) 
 1240  Torx Screws M3x25FH  (10 pcs.)
 1244  Torx Screws M3x6FH    (10 pcs.)
 1245  Torx Screws M3x8FH    (10 pcs.)
 1246  Torx Screws M3x6RH    (10 pcs.)
 1248   Torx screws M3x8RH    (10 pcs.)
 1249  Torx Screws M3x10FH   (10 pcs.)
 1250  Nuts, M2  (10 pcs.)
 1252  Nuts, M5  (10 pcs.)
 1253  Nuts, M2  (10 pcs.)
 1260  O-Rings  2,0x1,0  (10 pcs.)
 1261  O-Rings  3,0x1,0  (10 pcs.)
 1265  O-Rings (5X3) - For front suspension pivots. (10 pcs.) 
 1266  O-Rings (5X3.5) - For rear suspension pivots.  (10 pcs.)
 1280  Steel washers 3x6 (10 pcs.)
 1281  Aluminium washers 3MM (10 pcs.)
 1283  Aluminium washers 5MM (10 pcs.)
 16030  Screw-driver - Torx 10
 16170  Battery holders
 2210  Setscrews M3x3 (5 pcs.)
 74800  SP12M Chassis (4 Cell & Stick), GRP
 74801  SP12M Chassis (4 Cell & Stick), Graphite
 74802  SP12M Chassis (4 Cell), Graphite 'Cells Backwards' 
 74806  SP12M Chassis (6 Cell), Graphite
 74810  SP12M Wishbones, GRP (1 Pair)
 74811  SP12M Wishbones, Graphite (1 Pair)
NEW 74812  SP12M Wishbones, Coraluminium (1 Pair)
NEW 74817  SP12M A/R Frontbeam, Coraluminium 
 74820  SP12M Wishbone connector - soft, GRP (1.4)
 74821  SP12M Wishbone connector - medium, Graphite (1.4)
 74822  SP12M Wishbone connector - medium, GRP (2.4)
 74823  SP12M Wishbone connector - hard, Graphite (2.4)
 74830  SP12M T-Bar - Soft, GRP
 74833  SP12M T-Bar - Hard, Graphite
 74840  SP12M T-Bar Connector - Rear, GRP
 74841  SP12M T-Bar Connector - Rear, Graphite
 74851  SP12M T-Bar Connector - Front, GRP
 74852  SP12M T-Bar Connector - Front, Graphite
 74856  SP12M T-Bar Connector (1 Piece), Graphite
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 74857  SP12M T-Bar Connector with tweak adjuster position, Graphite
 74858  SP12M Tweak Adjuster, Graphite (use with 74857)
 74860  SP12M Motorbar, GRP
 74861  SP12M Motorbar, Graphite
 74865  SP12M Damperplate with tube-damper positions, Graphite
 74870  SP12M Radiotray, GRP
 74871  SP12M Radiotray, Graphite
 74873  SP12M Radiotray with tube-damper positions, Graphite
 74876  SP12M Radiotray (Saddle Pack), Graphite
 74877  SP12M Radiotray center post (1 pc.)
 74880  SP12M Battery bar, GRP (4-Cell Saddle Pack)
 74881  SP12M Battery bar, Graphite (4-Cell Saddle Pack)
 74886  SP12M Battery clamps, Graphite (6 Cell Saddle Pack)
 74890  SP12M Stick Pack Mounting kit, GRP (6-Cell Stick)
 74891  SP12M Stick Pack Mounting kit, Graphite (6-Cell Stick)
 74894  SP12M/C4/C4.1 Aluminium battery posts (1 Pair)
 74895  SP12M Aluminium servo posts
 74900  SP12M Micro Shock Absorber Kit
 74905  SP12M Tube Damper (1 Pc - 2 Required per car)
 75083  Mounting set motorbar SP12GII & G3
 75154  Motorpod SP12M Special 'Tube-dampers'
 75290  Ball joint set T-Bar & Suspension G3/12M/F1/C10/CCT
 75302  Radio tray posts SP12M/SP12G3/C10X (Set of 3)
 75351  Damper set rear
 75352  Damper post set SP12G3/12M
 75570  Front spring set 1/12 & 1/10
 75571  * X-Soft front springs (0.8mm)
 75572  * Soft front springs (0.9mm)  
 75573  * Medium front springs (1.0mm)
 75574  * Hard front springs (1.1mm)
 75576  * X-Hard front springs (1.2mm)
 75580  Damper set front SP12M/SP12G3
 75595  Damperplate rear with shockmount
 75701   Body post set 50 MM
 75710   Body post nuts
 75775  King Pin with nut for camberbar SP12G3/12M
 75781   King pin shims, Alloy
 75782   King pin shims, Steel (0,5mm - 6 pcs.  /  0,1mm - 6 pcs.)
 75791  Steering blocks L+R
 75795  * Tuning Steering blocks, Ballraced (excl. 4 Ball bearings)
 75796  * Tuning Steering blocks, Ballraced (incl. 4 Ball bearings)
 75821  Left  wheel  plate 1-12
 75841  Drive plate 1-12   
 75852  Front axle 1-12
 75861  Rear axle  1-12
 75912  Thrust bearing, SP12G3/SP12M
NEW 75913  Thrust bearing - CERAMIC, SP12G3/SP12M
 75920  Diff nut set (M7)
 75930   Bearing holder set
 76061  Clipset 
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 76071  Small parts assortment
 76101   Transponder holder
 80000  * Damper syrup, Soft
 80001  * Damper syrup, Hard
 80002  * Damper syrup, Extra Hard
 80010  * Ball  Differential  Lubricant


